A . - -
A 34—600 9" TILTING ARBOR SAW C5-3C
“ D E LT (OI.D STYI,E) Revised 6-1-84




‘Replacement Parts

Ref. Part Ref, Part B
No. No, " Description No. No. Description
1 ©34-661 Table Insert, Incl: 83 Cannot Furnish Front Trunnion, Incl.:
2 901-04-150-1196  #10-32 X 1/4" Headless Set Scr. 84 905-01-010-2710  3/16 X 7/8" Roll Pin
3 Cannot Furnish Table 85 901-04-020-0301 1/4-20 X 1/2" Sq. Hd. Set Scr,
901-06-450-2252 #2 X 3/16" Drive Screw 86 928-06~010-7381 Spring Washer
Cannot Furnish Specification Plate 87 422-02-105-0001 Eccentric
Cannot Furnish Cabinet Ass'y., Comst. Of: 88 422-02-406-0001 Raising Wosm Shaft w/Worm
1088279 Tilt Scale & Nameplate 89 905-01-010-2711 1/8 X 5/8" Roll Pin
7 201-06-110-3000  #6-32 X 1/4" Rd. Hd, Self-Tapping Scr. 90 904-07-010-5554 Fiber Washer
8 1087154 Cabinet 9 422-02-314-0008 Arbor Bracket, Incl:
422-02-089-0003  Bearing Bracket % 905-01-010-2710  3/16 X 7/8" Roll Pin
10 902-01-010-1300  5/16"-18 Hex Nut B 952-01-101-3267 Arbor Bracket Shaft
11 904-01-010-1604  5/16 X 3/4 X 1/16" Washer 9% 902-01-200-9848 5/8"-12 L.H, Hex Arbor Nut
12 01-02-050-0707  5/16-18 X 1" Fil, Hd. Ser, 95 422-04-103-5009 Flange
13 904-01-010-1604 5/16 X 3/4 X 1/16" Washer 96 34-627 9" Combination Blade
14 901-01-060-0606 §/16-18 X 5/8" Hex Hd. Scr, 97 920-04-020-5335 Pearing (See Note A)
15 Cannat Furnish 5/16-18 X 1-1/2" Hex Hd. Scr. 98 422-02-104-0002 Spacer (See Note A)
16 904-01-010-1604 5/16 X 3/4 X 1/16" Washer 99 927-03-010-2662 3/16 X 3/16 X 7/8" Straight Key
17 902-02-040-1303 5/16"-18 Sq. Nut 100  422-02-303-0005 Arbor w/Flange
20 aw331 Switch 101 928-06-020-7382 Loading Spring (See Note A)
21 Cannot Furnish Insulating Cover 103 02-07-020-7176 Spaunner Nut
22 424-01-014-0002 Switch Plate 104 902-01-200-9847 Special Nut
422-02-343-0013 Rip Fence Complete, Const, Of: 105  41-013 5/8" Arobr Pulley, Incl:
23 422-02-327-0001  Rear Clamp Holder 106 01-04-150-0206  5/16-18 X 5/16" Soc, Set Scr,
24 01-02-010-0525  #10-24 X 1/2" Rd. Hd, Scr. 107  422-02-108-0002 Tie Rod
o 904-01-010-1603  1/4 X 9/16 X 3/64" Washer 108  Cannot Furnish Rear Trunnion
422-02-343-0009  Rip Fence 109  901-01-060-0649 5/16-18 X 1" Hex Hd. Scr,
422-02-108-0005  Clamp Rod 110 904-01-030-1643 21/64 X 11/16 X 1/8" Wagher
28 901-01-060-0605  5/16-18 X 1/2" Hex Hd. Scr. 111 422-02-014-0010 Rear Trunnion Bracket
29 904-01-010-1604  5/16 X 3/4 X 1/16" Washer 112 422-02-014-0012 Motor Bracket
30 1087534 Knob 113 901-04-020-0301 1/4-20 X 1/2" Sq. Hd, Set Scr.
31 422-01-055-0004 Rear Guide Rail 114  Cannot Furnish Motor Cord
* 422-02-384-0006 Front Clamp Hock, Comst, Of: 115  901-11-020-0834 5/16~18 X 3/4" Carriage Bolt
901-02-010-0558  #8-32 X 1/4" Rd. Hd. Scr, 116  904-01-010-1604 5/16 X 3/4 X 1/16" Washer
33 951-01-010-7802  Pointer 117 902-02-040-1303 5/16"-18 Sq. Nut
34 422-01-027-0003  Clamp Plate 118  422-02-083-0005 Motor Mounting Plate
35 904-01-030-1644  Special Washer 119 422-02-108-0003 1/2 X 4-11/16" Motor Plate Rod
36 928-01-040-7384  Spring 120 1087708 5/8" Box Wrench ench
27 981-02-990-3614  Hand Knob 121 Cannot Furnish 5/32" Hex Key Wrench
422-02-084-0004 Clamp Block Hok 34-895 Miter Gage
901-04-380-4560  1/4-28 X 3/8" Headless Set Scr,
40 928-04-010-7383  Spring Washer NOT INCLUDED WITH BASIC MACHINE
41 931-02-990-3612 Hand Knob * Cannot Furnish Table Extension, Consisting of:
42 422-01-055-0003 Front Guide Rail 146 901-01-060-0648  3/8-16 x 1-1/4" Hex Hd, Screw
43 901-09-011-2451 1/4-20 X 13/32" Fil, Hd, Scr. 147 904-02-020-1704  3/8" Split Lockwasher
“ 904-10-031~2053 11/32 X 5/8 X 3/16" Spacer 148 Cannot Furnish Extension
60 931-02-011-4090 Hand Knob 149 902-02-040-1307  3/8"-16 Sq. Nut
61 930-01-990-3616 Mandwheel * 34-636 Hade Guard, Const, of:
62 904-07-020-5556 25/64 X 3/4 X 1/16" Fiber Washer * 1086433 Splitter & Guard Ass'y., Const. of:
63 422-02-375-0002 Pointer, Incl: 150 1086334 "See Thru" Guard
64 901-02-010-0555  #8-32 X 3/8" Rd, Hd, Ser, 151 1087811 Pin
65 931-02-011-4090 Hand Knob 152 1086388 Push Nut Cap
66 930-01-990-3616 Handwheel 153 422-16-047-0001  Kick Back Finger
67 904-07~020-5556 25/64 X 3/4 X 1/16" Fiber Washer 154 1086353 Spring
68 904~ 10-991-2051 Set Collar, Incl: 155 1086387 Push Nut
69 901-04-150-0208  1/4-20 X 1/4" Soc. Set Scr. 156 422-16-071-0002  Pin
70 905-~01-010-2711 1/8 X 5/8" Rall Pin 157 1086337 Pivot Bracket
71 904-07-010~5553 Fiber Washer 158 1086348 Splitter w/ Bushing
72 422-02-406-0006 Tilting Womn Shaft w/Womm, Incl: 159 905-01-010-6729  5/32 X 11/16" Roll Pin
7 904-07-010-5554  Fiber Washer 160 901-01-060-0629  5/16-18 X 3/8" Hex Hd. Scr,
74 901-01-060-0649 5/16-18 X 1" Hex Hd. Scr. 161 904-01-010-1620  Washer
75 904-01-030-1643 21/64 X 11/16 X 1/8" Washer 162 1086347 Bracket
76 422-02-014-0018 Front Trunnion Bradket 163 902-01-010-1282 1/2"-13 Hex Nut
77 902-01-200-9846 Special Nut 164 904-02-020- 1705 1/2" Split Lockwasher
78 901-04-120-0108 1/4-20 X 3/4" Headless Set Scr. 165 904-01-010- 1636 Washer
79 902-01-120-1034 1/4"-20 Hex Nut 166 901-01-060-3120 1/3-13 X 1-3/4" Hex Head Scr.
8 901-01-060-0612 1/4-20 X 5/8" Hex Hd, Screw * %  400-06-133-0003 V-Belt
81 904-01-010-1603 1/4 X 9/16 X 3/64" Washer * NOT SHOWN ASSEMBLED i )
82  422-02-088-0001 Stop Block **  NOT SHOWN o %
920-08-040-5344 920-04-020-5335
" Service Notes:

A, Eady models buflt prior to 1966 used extended inner race arbor bearings (920-08~040~5344), a special
bearing spacer {904-10-101-3164) and two loading springs (Ref, 101), Early parts must be used on
early units and they can not be replaced with cumrent parts either individually or in sets.



